-

PARTS LIST NO.
67115.0/25/87 PARTNER® PARTS LIST CHAIN SAW
“PAGE REPLACES MODEL: PC 385
10f3 NONE NOTE: lustrations may differ from actual models due to design changes.
)
/\WARNING

All repairs, adjustments and
maintenance not described
in the Operator’s Manual
must be performed by
qualified service

personnel.

60
1

ENGINE
GASKETKIT
KEY PART KEY PART KEY PART KEY PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION NO. NO. DESCRIPTION NO. NO. DESCRIPTION
530015445 | Nut-Bar Mounting 20 |5300221-72 | Crankshaft- Solid State 37 | 5300105-88 | PistonKit(Incl. 28,45& Pin) | 61 | 53001 04-74 | Connecting Rod Ass'y. Kit
5300151-35 | Lock Nut#8-32 21 | 5300210-26 | Line-Oil Discharge 43 | 530001666 | Screw-#10-24x 1/2 (Incl. 58 & 59)
5300234-92 | Pin-Bar Adjust 22 | 5300691-93 | Clutch Ass’y. Kit (Incl. 44 [*5300191-39| Gasket- Cyilinder 62 |5300154-74 | Screw - Muffier Shield -
53001 52-36 | Screw Bar Adjust Washer) 45 | 530025876 | Piston Ring Front-#10-24 x 1/2
5300237-92 | Pin-Oil Tank Vent 23 | 5300691-97 | Clutch Washer Kit (Outside) | 46 | 5300242-36 | Knob Ass'y. Switch 63 | 5300252-59 | Muffier Shield
5300156-42 | Stud - Bar Mounting 24 —_ Guide Bar 47 | 5300237-86 | Ramp Switch 64 | 5300154-63 | Screw - Muffler Shield -
5300104-69 | Crankcase Assembly 53004 43-01 14" 48 | 5300152-38 | Screw #10-24x 11/16 Rear-#10-14x 9116
(Incl. #37, 10, 11 & 18) 5300443-08 16" 49 |5300237-97 | Baffle - Muffier 66 [ 5300153-33 | Screw-Hex-8-24x 7116
5300156-23 | Screw #10-24x1Soc. Hd.- | 25 — Chain 50 | 5300237-94 | Body-Muffler 67 |5300242-01 | Shield-Heat
53006 91-42 | Check Valve Kit - Oil Tank 53005 11-94 14" (P91SG-52) 51 | 530023787 | Clamp- Switch 68 | 5300153-31 | Spacer-Cover
. Pressure (Incl. 12) 952 05 12-42 16" (P91SG-56) Chromed | 52 | 5300152-35 | Screw - #8 x 916 Tapping 69 | 5300242-02 | Cover- Muffier

*5300190-59 | Seal-Crankshaft 26 | 530015169 | Screw #10-24x 1 x 716 53 | 5300300-54 | Sealant-Crankcase 70 | 5300153-32 | Lock Nut-8-32
*5300190-89 | Gasket- Check Valve 27 | 530025262 | Cover - Muftier (Optional) 71 | 5300690-34 | Kit- Heat Shield
5300151-76 | Screw-#8-32x 1/2 28 | 530023843 | Retainer - Piston Pin 54 | 5300310-63 | Bar Adjusting Tool 73 | 5300690-22 | Kit- Engine Gasket
5300238-02 | Cover- Metering Body 30 | 5300238-87 | Thrust Washer - Crankshaft 55 | 5300300-58 | Spark Plug RCJ-8 (Contents Indicated by *}

15 [*5300180-91| Gasket - Metering Body 31 | 5300102-21 | Oil Cap Ass'y. 56 | 530012065 | Cylinder DECALS

16 |*5300238-01 Filter Oil (Incl. O-Ring) 57 | 5300152-39 | Screw- 1/4 - 20 x 3/4 Socket A | 5300275-76 | Decal-BarClamp

17 | 5300101-95 | Ass'y.- Metering Body 32 | 530069166 | Ciutch Drum 58 | 530015486 | Washer-Rod (Top) B |5300275-73 | Decal- Hearing Protection

18 | 5300320-58 | Bearing - Crankshaft 33 | 5300320-79 | Bearing - Clutch 59 |5300320-75 | Bearing Rod NOT SHOWN

19 [ 5300320-65 | Bearing- Roller 34 | 5300235-19 | Spacer - Clutch (Inside) (Top - Incl. 22 bearings) 53006 70-26 | Operator's Manual

{Incl. 12 bearings) 35 | 5300252-63 | Spacer- Muffier Cover 60 | 5300520-73 | Chain Repair Kit (Optional)
36 | 5300237-96 | Screen- Spark Arrestor

* Q’an Change

& =New Part No.

* indicates Contents of Engine Gasket Kit, Key #73, this page.

107 23 95-98




PARTS LIST NO.
67115-9/25/87

PAGE
20f3

REPLACES
NONE

PARTNER® PARTS LIST

NOTE: lllustrations may ditfer from actual models due to design changes.

CHAIN SAW
MODEL: PC 385

S

)

R, W,
3 A
)

ij! -
e B

13

PART KEY PART KEY PART KEY PART
NO. DESCRIPTION NO. NO. DESCRIPTION NO. NO. DESCRIPTION NO. NO. DESCRIPTION
5300391-11 Assembly 24 |} 5300256-79 | Bracket- Upper Isolator 53 | 5300107-29 } FuelCapAss'y. 70 |5300154-99 | Screw - Handlebar Mtg. -
(Incl. #8) 25 | 530024317 | Pad-Isolator (Incl. O-Ring) Top (#1/4 - 10 x 1-3/4)
5300151-26 | Key - Flywheel 26 { 530035181 | Carburetor - See Page 3 54 | 5300267-35 | Handle Starter 71 | 530015149 | Washer Handlebar
5300039-34 | Boot- Spark Plug 27 | 530023791 | AirFilter 55 | 530019093 | Seal-Fuel Tank Neck 72 | 5300151-29 | Screw-#8-32x M6
530 0039-33 | Connector - Spark Plug 28 | 530015242 | Screw-14-20x 1118 58 | 5300107-75 | Fuel Tank Ass'y. Pan Head
5300391-16 | 1ead Switch 29 | 530019045 | Gasket-Carburetor (Incl, #44, 48,53 & 55) 73 | 5300256-82 | Rear Handle- Right
53006 92-02 | Module - ignition 30 | 5300254-87 | Baffle - Airintake 57 |} 5300256-85 | Wire - Throttie 74 | 5300258-84 | Lever- Throttle Lockout
(Incl. #5 & 15) 31 | 5300017-28 | Screw-Baffle 58 | 5300155-51 | Screw - Isofator 75 | 530025681 | RearHandle- Left
5300151-28 | Screw - #8-32x 34 Sems 32 | 5630012080 | Fan Housing : (#1-1/4 - 20x 2 318) 76 | 5300154-95 | Screw - Rear Handle
5300238-17 | Spring - Starter Dog 33 | 530015245 | Scrow-#10-24x 1-5/8 59 | 5300156-50 | Screw-#10-24-5/8 (#10- 16 x 34)
5300256-91 | Knob Choke 34 | 5300238-65 | Spacer-Choks Socket Head Sems 77 | 5300256-78 | Spacer
530025676 | Cover - Carburetor 35 | 5300152-54 | Wave Washer 60 | 5300156449 | Screw-#10-24x1-3/8 78 | 5300256-75 | Handlebar winsert
530015168 | Screw-#10-24x5/8 36 | 530023805 | Shutter-Choke Socket Head 79 | 530015531 | Washer-Handlebar
530015147 | Wave Washer 37 | 530025978 | Housing - Carburetor 61 | 5300155-15 | Locknut- Handlebar Mtg. Lower (1/4)
530023808 | Lever-Choke 38 | 53001 91-18 | Gasket- Carburetor (#1/4 - 20) 80 | 530015343
530015407 | Screw - #8- 16 x ¥/8 Tapping Housing 62 | 5300256-89 | Bracket- Lower Isolator 81 | 5300691-99 | Kit- Fan Hsg. Screws
530039082 | Lead Spark Plug 39 | 530023366 { Reed Vaive 53001 51-23 | Washer - Lower Bracket (Incl. #59 & 80, this page
530626605 | Nut-5/16-24 40 | 530023387 | Washer - Reed Vaive Mtg. (#10) &#9onpage 1)
530015127 | Washer - Flywheel 41 | 530015241 | Screw - #6 x 5/16 Tapping 64 | 530015557 | Screw - Bracket Mounting 82 |.5300256-92 | Lower Brace
530015036 | Screw-#10x24x 12 42 | 530015342 | Spacer (10-24 x5/8) 83 | 530015653 | Nut-Lock
5300151-23 | Washer 43 | 530026163 | Cup-Isolator 85 | 5300256-88 | Spring Trigger 84 | 5300153-05 | Screw 10-24x1-318
530069200 | Kit Pulley Replacement 44 153002 10-35 | FuelLine (Bulk no. 8133) 66 ) 5300258-87 | Spring-Throttie 85 | 5300690-22 | Engine Gasket Kit
(Incl. #19, 48 & 54) 45 | 5300233-73 | Boot- Throttie Wire Locknut Lever (“Includes Contents)
21 | 530042023 | Spring - Starter 47 | 5300242-56 | Isolator 67 | 5300154-26 | Boit-1/4-#20x 1/2 Decal
22 | 530015524 | Screw -Isolator 48 | 53009 18-78 | Fuel Pick-up Ass'y. 68 | 530027687 | Bracket- Rear Isolator A | 5300275-77 | Decal- Fan Housing
(#114-20x 1-1116) 49 | 5300692-32 Kit 69 | 530015533 | Screw - Rear Handle Front .
23 | 530001648 | Screw- 14-20x 114 §1 | 5300155-28 | Washer - Trigger (ylon) (#0- 16 x 1-1/8)
Hex Head 52 | 5300256-83 | Trigger - Throttle
s~ =Part Chan, * Indicates Contents of Engine Gasket Kit Contents, Key #73, pege 1.
& =New Part 3:.
|



B

PARTS LIST NO.

67115-9/25/87 PARTNER® PARTS LIST CHAIN SAW
PAGE REPLACES MODEL: PC 385
30f3 NONE NOTE: lllustrations may differ from actual models due to design changes.

A. Carburetor Assembly #530 03 51-81

Ikey] parT
NO. NO. DESCRIPTION

1 | 505520108 Valve Throttle
2 | 5300350-15 Screw - Throttle Valve
3 | 5300350-34 Shaft Assembly - Throttie
4 | 5300351-71 Needle - Low Speed Mixture
5 | 505316745 Spring - Throttle Return
6 | 5014673-01 Spring - Low Speed Mixture Needle
7 | 530035167 Spring - High Speed Mixture Needle
8 | 530035169 Needle - High Speed Mixture
9 | 504 1000-11 *Plug - 5/16 Dia. Weich

10 | 504 1000-12 *Plug - 1/4 Dia. Welch

11 | 5014699-01 Screw - Pump Cover

12 | 53003 51-59
13 | 504 1309-06
14 | 504 1308-01
15 | 501316764
16 | 5053167-16
17 | 530035168
18. | 502 11 98-01
19 | 50146 67-01
20 | 5035720-01
21 | 505520127
22 | 5055201-25
23 | 5053167-17
24 | 504 3509-06
25 | 5041308-08
26 | 5053167-54
27 | 5014688-01
28 | 5300351-61
29 | 502103501

Cover - Fuel Pump
1*Gasket - Fuel Pump
t*Diaphragm - Fuel Pump
*“Screen - Fuel Inlet
Screw - Idle Speed Adjusting
Spring - Idle Speed-Adjusting Screw
Ring - Throttle Retainer
*Valve - Inlet Needle
*Spring - Metering Lever
*Lever - Metering

*Pin - Metering Lever
*Screw - Metering Lever Pin CARB
1*Gasket - Metering Diaphragm REPAIR ——28
1*Diaphragm - Metering PARTS KIT
Cover - Metering Diaphragm
Screw Assembly - Metering Cover
Kit - Carb. Repair (Includes parts marked *) CARB
Kit - Carb. Gasket/Diaphragm (Includes parts marked 1) IGASKET KIT, —-—-29

B. ChainBrake Assembly #530 01 70-94

z
o

KEY PART
NO.

DESCRIPTION

- O WBDNOODGUEWON =

-

§300153-21 | Screw

5300151-23 | Washer

53001 15-76 | Actuating Lever
530025366 | Latch

53001 55-48 | Pin- Spiral - Band Anchor
530015264 | Pin-Latch Pivot
530015145 | Roil Pin

530069143 | Latch Roller-Kit
53001 15-75 | BarClamp

530 0241-54 | Brake Band Assembly
530015322 | Pin-Band Anchor

+ =PartChange
O =New Part No.




